=p »
@ 4

ELIET E750 —— ADAPTATION TRACTEUR

NO‘ MMA 01 100 140 ‘REV‘




O~NOOGAWN S

W W WWWWNDMNDMNDMNMNDMDDDMNMMDMDMMNDNAL,A A QA aaaa a0
AP OON-CCOOONOODGOPDOOCDN-CCOOOONOGOOOGOPDOODN-O

Order nr

BS 511 000 844
BS 502 000 600
BS 531 000 600
MPA 01 100 681
BS 522 500 616
BS 502 000 800
BS 531 000 800
BR 021 140 400
BS 511 000 845
MPA 01 100 686
BS 504 500 800
BK 153 201 850
BR 780 030 061
BS 512 000 620
BK 153 201 050
MPA 01 100 688
BR 112 101 500
MPA 01 100 682
MPA 01 100 620
MPA 01 100 640
BN 230 100 700
BS 512 000 616
MPA 01 100 660
MPA 01 100 630
BN 630 210 300
MPA 01 100 600
BS 511 000 835
BS 511 000 843
MPA 01 100 670
BB 040 102 040
MPA 01 100 687
MPA 01 100 610
MPA 01 100 650
MPA 01 100 684
MPA 01 100 685

article description

bolt m8x60 din 931

self locking nut m6 din 985
washer m6 din 125
fixation shaft

screw m6x16 iso 7380

self locking nut m8 din 985
washer m8 din 125

cap 40x40

bolt m8x65 din 931
support cable

nut m8 din 315

cable

heat shrinkable sleeving 12.7x30
bolt m6x20 din 933

cable

plate handle-bars

nylon bushing with collar (10/13/18x15/2)
axle handle-bars

lever belt tightener

lift handle

grip

bolt m6x16 din 933
support handle-bars
coupler

lob knob 189-50 m10x30
support coupler

bolt m8x35 din 931

bolt m8x55 din 931

shaft front

hairpin cotter 2mm din 11024
locking rod

shaft rear

mounting chassis

bushing wheel inside
bushing wheel outside

quantity

2
1
1
2

(=2}

NN =2 2@ aaQa NN 2 @ QO a NN QO BAN2Q0 = =2 2 QO = =2 O

1
3

N



